Parts Manual

MS600

Side Discharge Finish Mower

4 -J4
VENTRAC.COM

Revised 04/06/22
09.20041 Rev. 02



View all manuals

ENTFRAC

by Venture Products Inc.

Visit ventrac.com/manuals for the lat-

. est version of this operator’s manual.
500 Venture Drive P .
A downloadable parts manual is also

Orrville Oh 44667 available.
www.ventrac.com

Serial Number Description

MODEL i Cnrmac
[ ] Manufactured by o

S E RIAL Venture Products Inc.

IR NRNRRNE) o' O et

Design Model Number
Spec  Spec

Serial Plate Location

Notes

+ Ifany component requires replacement, use only original Ventrac replacement parts.
+  When ordering new components, be sure to order all required safety decals. All current safety decals must be
affixed to the replacement components prior to installation of the component.



TABLE OF CONTENTS

PARTS PAGE 4
Main Frame, Discharge Chute & Baffle, Front Anti-Scalp ROIErS ......couevievierirenirerectceeeteeeeee e 4
Carrier FTAamM@ & WHEEIS ....c.vveeereeieeeie ettt ettt ettt e te e s re e baesabe e baeeabaestaeeabeesaseesbaessbeersaessbeesaeessessssesnseesns 6
WEEL COMPONENTS.....iiiiieiieeceectte ettt et e teeete e e teesteeete e s tae e beessse e beesase e ssesstaessseensasssaeenseessseensesanseenseesnsensssenns 8
HIECR ATINIS ottt ettt ettt et e et eete e ebe e tbeeebeeesbeebaeeabeebaeeasseteeeaseesseenbsensseerssessseentaesaseenseeerseenses 10
Drive Shaft & AHACKhMENT BEIL......c.viiiieeieeieeceee ettt et e et e b e e tr e e beeetbeebaesabeerbaesaseebesenseenens 12
Main Deck Belt, Pulleys, & Belt TENSIONET........ccciiiiiiieieieeieeteee ettt ettt et sbe s e e saeesesssesseeaesanans 14
SPINALES & BLAUES.....ccuiieeeiieecteeeee ettt ettt e e st et e st e te et e s ta e beeasessaesseessesssensesssesseenseessesseantesssansannes 16
REAT ROLLEE .ttt ettt ettt e et e et e s b e e tb e e beeetbeebaesabe e baeesseenbeeeabeensseenbaesseerbaessseersaesaseenseesrssenses 18
Height Adjust LINKage & DECK SIS .......coveriiriririieiirieeetetectetetete ettt sttt ettt st saesre 20
MaiN DECK COVEE SNIELA ...uviievierieeeee ettt ettt et e a e e te e e e e eete e ebeeeabeebeeesseebsesassetaesaseenseserneennes 22
T0.8165 MULCIING Kit...ueiuiiieiiieiecerieeeeee ettt ettt ettt sb e s b s b s b e bt e b e st e st e st et et et et ensesensensensen 24
70.8163 & 70.8214 Hydraulic FLIP UP Kit .ecueeieiieiieieieeieetereee sttt ettt sttt e s ae s snees 26)



PARTS

ILLUSTRATED DRAWING
Main Frame, Discharge Chute & Baffle, Front Anti-Scalp Rollers

- Use only original Ventrac
Illustrated Parts - 4 roplacemant parts,



PARTS
Main Frame, Discharge Chute & Baffle, Front Anti-Scalp Rollers

REF. PART NO. DESCRIPTION QTY.
1o, 99.A06. ... Locknut, StOVer 3/8-16 USS. ...ttt 3
2. 99.SFO5. . NUL, SRF 5/16-18 USS ...ttt e e ettt e 2
3. 50.0047 .. ccviiii Roller, Front 37 Dia X 3-1/ 27 et e 3
4. 50.0046. . ..ccciiiiii Tube, AXle Front ROIlEr . ..ot e e e 3
5., 90.0636. . ...t BOlt, 3/8-16 USS X 4-1/2 ettt ettt e e 3
6 60.1293. . ... i Baffle, DISCharge .. ..ottt 1
Toveninnn. 99.0506. . ....ciiiiiii BOlt, 5/16-18 X 3/4 BSCS . .\ttt ittt e ettt e 2
8. .. N/A. ..o Plate, Ventrac Serial NUmMber . ... 1
9. 04.0003.....cciiiiiiiii RIVEL, POP 1/8 X 3/8 S ittt ettt e e e 2
10.......... 00.0122. . .cvviiiii Decal, Thrown Object Hazard (Serial # 01001-02312) .....vvuvine i i ieieneennns 1
10.......... 00.0627. . ccvviiiieennn.. Decal, Thrown Object Hazard (Serial #02313-). . ..o vt e e 1
11.......... 00.0123. .. c0iiiii Decal, Keep Hands & Feet Clear (Serial # 01001-02312) ....ovvnrineinneneneennann.s 4
11.......... 00.0628. .. c.viiiiiinn Decal, Cutting Hazard Mower Blade (Serial #02313-) .....oviueniiinei i 4
12000, 00.0062....c.viiniiniinnnnn Decal, Danger Shield Missing (Serial # 01001-02312) .. ..ouvitvninenei i 1
12,0000, 00.0625. .. cviiin Decal, Shield Missing (Serial # 02313-) . ... vututn ittt e 1
13,000, 00.0102....c.viiiiiinannn Decal, Danger - Pinching Hazard (Serial # 01001-02312) ......vuvueneiniienennenenn 1
13,000, 00.0620. . ..cuviiniieinan Decal, Pinching or Crushing Hazard (Serial # 02313-) .....ooiuiniini i 1
14.......... 62.1459. . .. Frame, Deck Weldment MSB00. . ...t e 1
15.......... 64.1933. . . i Bracket, Discharge Chute. ...t e 1
16.......... 440384, ... . Rubber, MSMower Chute. . ... e e 1
17 . 0000a.. 64.1942. . Strap, Discharge Chute. . ...t 1
18......t.. 64.0602. ... BUSHING, 3/8 X 5/8 X 265, « ettt et e e 3
19.......... 95.06 ..t Washer, Flat 3/8 SAE ... ot 3
200 ..., 90.0608. ... ..ot BoOlt, 3/8-16 USS X L.ttt ettt e ettt e 3
21, 99.SFO6. . .ov v NUL, SRF 3/8-16 USS ottt e e 3
22 .. 95.04 . Washer, Flat 1/4 SAE . ...t e e 5
23, 90.0410. ... BOUt, 1/4-20 USS X 1/14 oo oo e et e et e 5
P2 99.SFO4. ... NUL, SRF 1/4-20 USS ottt ettt e et e 5

- Use only original Ventrac
Illustrated Parts - 5 replacement parts.



PARTS

ILLUSTRATED DRAWING
Carrier Frame & Wheels

- Use only original Ventrac
Illustrated Parts - 6 replacement parts.



PARTS

Carrier Frame & Wheels

REF. PART NO. DESCRIPTION QTY.
1o, 95.06 ..t Washer, Flat 3/8 SAE ... o e e 4
2. 50.0195. .. i Yoke, Caster 137 Wheel. ... e 2
3 29.GFO001 ..ot Grease Ftg, 1/4 SAE ST ...t e 2
4. 50.0050. .0 ciiiiiii TUDE, SWIVEL AXIE . . .o 2
5., 90.0660......cvviviii. BOlt, 3/8-16 USS X 7-1/2 ettt ettt e et e e e 2
6. i, 99.A06C. ... LOCKNUL, CNTEI B3/8-16. . ittt ettt ettt 2
T, 29.GFOO11 ... Grease Ftg, PlUg 1/4-28. . oo 2
8. i 55.LM12710........ccovnnnn. BarNg, CUPD . ottt e 4
9. 85.B0101 ... BUSHING, .005 SPaCET. . .. ettt ettt et e e e 4
10.......... 85.B0099 ...t Bushing, .875ID X 1.3750D X .120T . . . .ottt ettt e e e e e 4
11.......... 55.LM12749LA2............... Bearing, Taper ROIer Cone ... ...ttt 4
120000000, 99.BO119 ...t Washer,Mach 7/8 X 1-3/8 X 10 GA . . . vttt ettt ettt 4
13.......... 99.MO04T ... Locknut, STOVEr M22 X 1.5 ZP .\ttt 2
14.......... 05.0172. .. Plug, Ribbed BIack LDPE . ... ...t e e e 2
15.......... 00.0383. ... DAl VNt AC. .« v vttt ettt 1
16.......... 62.1456. ... Frame, Main Carrier MSB00 . . ...ttt ettt ettt ettt 1
17.......... 53.0155. .. i Wheel, Asm 13 x 5 x 6 Caster (Serial #01001-02180) .. ....ovrrreirereire i 2
17,0000, 53.0148. .. i Wheel, Asm 13x5x6 Rib Flatfree (Optional - whiterim)........... ... ..., 2
17.......... 53.0216. ...t Wheel, Asm 13 x 5 x 6 Caster (Serial # 02181 -02240) .. ....ovurtiireieie e 2
17.......... 53.0213. ... Wheel, Asm 13 x5x 6 Caster (Serial #02241-) . ...c.viirr it iiens 2
17.......... 53.0214. ... Wheel, Asm 13 x 5 x 6 Caster (Optional - blackrim) ........... ..., 2

lllustrated Parts - 7

Use only original Ventrac
replacement parts.




PARTS

ILLUSTRATED DRAWING
Wheel Components
53.0155 - Standard White Rim (Serial # 01001-02180) 53.0148 - Optional Flatfree White Rim

53.0214 - Optional Flatfree Black Rim

- Use only original Ventrac
Illustrated Parts - 8 replacement parts.



PARTS

Wheel Components

REF. PART NO. DESCRIPTION QTY.
1o, 55.0072. i Bearing, Retainer 3/47 .. . 2
2. 55.0088. .. cciiiiii Bearing, Roller Replacement ....... ... it e 2
3 29.GFO001 ..ot Grease Ftg, 1/4 SAE ST ...t e 1
4. ... 29.GFO001 .......covvnn.. Grease Ftg, 1/4 SAE ST ...t e e 1
5. ... 55.0116.....cvvviiiieiene. Bearing, ROLler 2.25” LONG . ..o .v vttt e e 2
6. i, 55.0114. . cciviiiii .. Retainer, Roller Bearing 3/47 . . .. .ot e 2

- Use only original Ventrac
Illustrated Parts - 9 replacement parts.



PARTS

ILLUSTRATED DRAWING
Hitch Arms

- Use only original Ventrac
Illustrated Parts - 10 replacement parts.



PARTS

Hitch Arms
REF. PART NO. DESCRIPTION QTY.
1o, 95.06 ..t Washer, Flat 3/8 SAE ... o e e 2
2. 90.0608......cviiiiiiii BoOlt, 3/8-16 USS X L.ttt ettt e et e 2
3 29.GFO001 ..ot Grease Ftg, 1/4 SAE ST ...t e 2
4. .. 99.SFO5. .. NUL, SRF 5/16-18 USS ..ttt ettt e et e 2
5 64.1934 . . Brace, Hitch Arm Spacing. . ... ..ot e 1
6. 00.0217. . .cvviiiiii e Decal, Warning Read Owners Man (Serial # 01001-02312) ... ..vuveveineenennenennn 1
6. 00.0619.......cvvviinnannn.. Decal, Read Operator’s Manual (Serial #02313-) . ....oovtiin i 1
T 00.0220. . coviiii i Decal, General Safety (Serial # 01001-02312) . ... ouvirtitei i i inenannns 1
8 00.0219....ciiiiiii Decal, Warning Do Not Reach (Serial # 01001-02312) ......vvuvrininiin e 1
8 00.0632....c0viiiiin Decal, Moving Parts Hazard (Serial #02313-) .. ...uiuininei i 1
9 00.0216. ... eveiaeiiaeaan Decal, Warning Moving Parts (Serial #01001-02312). ... .vuvvuerienee i 1
[ 00.0631. ...t Decal, Finger/Hand Entanglement (Serial #02313-) ......ooiuin i 1
10....0u.... 00.0427. ..o Decal, Wear ReSiStant . ...ttt e e e 2
11.......... 05.0169. ..., Bumper, Elastomer 1300 LBS PF .. ...ttt et 2
122.......... 99.KO111 .. ..iiiiii Bolt, 5/8-11 X 2-1/4 Grd A325 .ottt ettt et e et 2
13.......... 99.E00%4. ..ot Locknut, 5/8-11 Flanged StOVEr . ... ...t e e 2
14.......... 99.SF0506 ... Bolt, SRF 5/16-18 USS X 3/4. .ottt et e 2
15.......... 99.A06. ... Locknut, Stover 3/8-16 USS. ...ttt 2
16.......... 03.0007...cvviiieeiiiiee Pin, Ball 1 2 X 187 ettt e 2
17.......... 62.1452. .. Hitch, Arm Left MST20 ...t 1
18.... ..., 62.1453 . ... Hitch, Arm RIight MST720 . .. ... e e 1

- Use only original Ventrac
Illustrated Parts - 11 roplacemant parts,



PARTS

ILLUSTRATED DRAWING
Drive Shaft & Attachment Belt

- Use only original Ventrac
Illustrated Parts - 12 roplacemant parts,



PARTS
Drive Shaft & Attachment Belt

REF. PART NO. DESCRIPTION QTY.
..., 29.GFO001 ..o Grease Ftg, 1/4 SAE ST ...ttt e e 2
2. 99.SF0508 ..o Bolt, SRF 5/16-18 USS X L. .\ttt ittt ettt e ettt 2
3 99.SFO5. .. NUL, SRF 5/16-18 USS ..ttt ettt e ettt e e 4
4. . 80.0389. .. ... Shaft, HItCh Arm . .. 1
5. ... 55.FB16016-1 ................ Bearing, Flange BloCK 17 .. .. . e 2
6., 85.K0410 ..........ciiinn.. KEY, 1A X 1-1/4. et e e e e e 2
T, 83.H16S ...t Bushing, 17 Split 1/47 KeY . ..o ev ittt e e e 2
8 83.BK5OH ......covvviennt Pulley, 5” H-Bushing (Serial # 01001-02144) . ... .otittn ittt 1
8 83.BKAOH ..........cvvvnnn.. Pulley, 4” H-Bush (Serial # 02145-). .. ..ottt et 1
9. 83.BK55H .. Pulley, 5.57 H-BUSH . ...ttt e 1
10.......... 90.0406. .. BOt, 1/4-20 USS X 3/4” .« e oo e e e e e e 4
... 81.BOAS. .. Bt BAS. . ..ttt 1
12000000, 99.E0046. . ... Nut, “U” 1/4-20 EXtruded . . ..o e e 1
13.......... 60.0665. ... Shield, Drive PULLEY . . . .ot e 1
14.......... 95.04 .. Washer, Flat 1/4 SAE . ..o e e e e 1
15.......... 90.0406.....ccoviiiiiiii BOlt, 1/4-20 USS X B3/4” ettt e e 1
16.......... 99.SF0508 .......oviiiii Bolt, SRF 5/16-18 USS X 1 (Serial #01001-02000) . ...\ .vvrrteirr it eiie i eannnns 2
16.......... 97.0508. ... .o Bolt, Carriage 5/16 x 1” (Serial #02001-) .. ..oututttt et 2

- Use only original Ventrac
Illustrated Parts - 13 replacement parts.



PARTS

ILLUSTRATED DRAWING
Main Deck Belt, Pulleys, & Belt Tensioner

- Use only original Ventrac
Illustrated Parts - 14 roplacemant parts,



PARTS
Main Deck Belt, Pulleys, & Belt Tensioner

REF. PART NO. DESCRIPTION QTY.
1o, 95.06 ..t Washer, Flat 3/8 SAE ... o e e 5
2. 90.0618. ... ...t BOlt, 3/8-16 USS X 2-1/4 ittt et 1
3 99.SF06. ..o NUE, SRF 3/8-16 USS .\ttt ettt e 4
4. 99.A06. .. Locknut, StOVer 3/8-16 USS. ...ttt 1
5 94.06 ... Washer, Flat 3/8 USS . .o et e 1
6 83BKSOH ... Pulley, 5” H-Bushing (Serial # 01001-02144) ... ..ottt e 1
6. 83.BKAOH .........cvvvvnnn.. Pulley, 4” H-Bush (Serial # 02145-). . ...ttt e e e e 1
T, 83.0064. .. ..o Pulley, 6-1/2, 25MM Str BOIE. . .ttt ettt ettt e 3
8. .. 40.0399. ... i Idler Arm, Belt TeNSION . ..t 1
9. 83.0031.......cciiiiii Pulley, V-1d1er 5-1/16 X 3/8ID . . o vttt ettt et 2
10.......... 64.0602. ... BUSHhING, 3/8 X 5/8 X265, . .ottt et e 3
11.......... 99.SF0608 ..., BOlt, SRF 3/8-16 USS X 1.\ttt ettt 1
12.......... 90.0614. ..., BOlt, 3/8-16 USS X 1-3/4 . it e ettt et 2
13.......... 70.8218. . . Kit, Belt Tension/Cylinder LOck (2 parts) .......ovvnriiriieii i i iiinenns 1
14.......... 64.1936. ... Bushing, Belt TenSion Pivot. . . ... e 1
15.......... 85.B0088 ..........ciiinn Bushing,5/8 IDX3/4 0D X 1/2. ..ttt e e 2
16.......... 99.SFO4. ... NUL, SRF 1/4-20 USS ottt ettt e et e 2
17.......... 90.0408......iiiii i BOlt, 1/4-20 USS X L\ttt ettt ettt ettt 1
18.......... 41.0048. ... SPHNG, EXE. LOD X6 ottt 1
19.......... 03.0022. ... Pin, Ball 1/ X 17 e 1
20 ..., 81.0161. ... Belt, BI58 CUSOM . v vttt ettt e ettt ettt e 1
21 ..., 60.1056. ... COVEL, PULLEY . .ottt e 3
22 ... 81.0160......ccvvviiiiinnnn Chain, 1/8 Plated X 4 LinKS. .. ..ottt e 1
23 ... 64.1976. ..o Bushing, 1ID X 1.50D X .T50L. . .. euv ettt e e ettt e e e 3
24 .......... 99.B0128 ...t Washer, .323 ID x 1.50 OD (Serial #01001-01364) ... .ovurttirt i ii e neenns 3
24 ... 99.B0134 ..., Washer, .448 ID x 1.50 OD (Serial #01365-) . .\vtiirttiit it it ei et ieens 3
25, 99.SF0508-8.........ccvvvnn.. Bolt, SRF5/16-18 X 1 GR8 (Serial #01001-01364) ... ..o vurtiirreiie i i e 3
25, .. 91.0708-8 ..., Bolt, 7/16-20 X 1 Gr8 (Serial # 01365-) .« .ottt ettt 3
26.......... 99.B0120 .......ciiiinn., Washer, 2-1/40D X 13/32ID X 10GA . . ..ottt ettt ettt e 1
X 83.0068.......cciiiiiii, Pulley, Idler Flat 3/8 X 2 oottt e e e e e 1
28, 900620 ..+ BOlt, 3/8-16 USS X 2-1/2 oo e ettt ettt et e 1

- Use only original Ventrac
Illustrated Parts - 15 replacement parts.



PARTS
ILLUSTRATED DRAWING

Spindles & Blades

Use only original Ventrac

replacement parts.

lllustrated Parts - 16



PARTS

Spindles & Blades
REF. PART NO. DESCRIPTION QTY.
1........... 95.06. ... Washer, Flat 3/8 SAE . ..ottt e 18
2. 90.0612......cciviiii, BOlt, 3/8-16 USS X 1-1/2 i e ittt 18
3. 99.E0082. . ... Nut, Locking FLange 3/8-16 . . . ..ottt e e 18
4. ... 79.0109. ... .o Blade, 21 X5/8 RH S Highlift . ... .. oo e 3
4. . 79.0108. ... Blade, 21x5/8 RH S Lowlift (Optional).........coviiiiii i 3
4. . 79.0110. . ..o Blade, 21x5/8 RH S Gator (Optional) ........ovvntit i 3
4. . 79.0111. ... Blade, 21x5/8 RH F Mulch (Optional). . ....oovvnt i 3
5 64.2003. ... Guard, Spindle/Anti-String .. ... e 3
6., 85.K0408 ..........ciiiinn.. KEY, 1/ X L ettt e e 3
Toiveii.. 99.BO097 .....ciiiiii Washer, .635ID X 2-1/20D 1/4 . ..ottt ettt 3
8. 91.1014. ... ... BOlt, 5/8-18 SAE X 1-3/4 ittt ettt 3
Qi 87.0241. ... iiiii Spindle, Asm HD RH (Serial #01001-01364) ... ..ovutenriteit i eienenneneannann. 3
Qi 87.0247. . oo Spindle, Asm HD ALRH (Serial # 01365-) . .t vvvent et e e i e e eeeeeens 3
25, 87.0241-1 ..o, Housing, SPINALe AL . . ..o e 1
26 ... 87.0241-2. ... Shaft, SpiNdle RH. ..o e e 1
27 oo 55.0095. . .. i Bearing, Ball 30MM X 62MM . . . .. .ottt e e 2
28, 87.0224-3 .. i Shield, Spindle Bottom . ... vt e 1
29 . i 87.0225-3 ... i Shield, SPINAle TOP . o vttt e e 1
30.......... 29.GF0004 ... Grease Ftg, 1/8 NPT St ...ttt e e e 1
31t 29.GFO017 ... Fitting, Relief. . ..o 1
35, 87.0241-1 ..., Housing, SPINALe AL . . ..ot e 1
36 87.0247-2. ..o, Shaft, SPINdle RH. . ..o e e e e e e e 1
37 oo 55.0095. . .. i Bearing, Ball 30MM X 62MM . . . .. .ottt e 2
38 87.0224-3 . ... it Shield, Spindle Bottom . ...ttt e e 1
39 e 87.0225-3 ... i Shield, SPINAlE TOP . .ottt e e e 1
40.......... 29.GF0004 ...l Grease Ftg, 1/8 NPT St ...ttt e e e 1
41 ... ... 29.GFOO17 ..o Fitting, Relief. . ..o 1

- Use only original Ventrac
Illustrated Parts - 17 roplacemant parts,



PARTS

ILLUSTRATED DRAWING
Rear Roller

- Use only original Ventrac
Illustrated Parts - 18 replacement parts.



PARTS

Rear Roller

REF. PART NO. DESCRIPTION QTY.
..., 29.GFO001 ..o Grease Ftg, 1/4 SAE ST ...ttt e e 2
2. 55.FB16016-2 ................ Bearing, 2 Bolt Flange 17 .. .. ..ot e 2
3. 50.0194. .. 0o Roller, ENd 57 Dia X 4” LONG . .« v vttt et e e e e e 2
4. 64.1930. ... Spacer,Rear Roller ENd . ..ot 4
5 95,16 . Washer, Flat L SAE . ... ettt e 4
6. i, 04.0025. .. Snap Ring, Ext.1 Shft 078 Thk ... .o 2
Toiveii.. 99.SF0508 ......coviiiii Bolt, SRF 5/16-18 USS X L.\ttt ittt 4
8. 99.SFO5. ..o NUL, SRF 5/16-18 USS .\ttt ettt e e 4
9. 80.0390. ...t Roller, REar MSB00. . .\ vttt ettt ettt 1

- Use only original Ventrac
Illustrated Parts - 19 replacement parts.



PARTS

ILLUSTRATED DRAWING
Height Adjust Linkage & Deck Slides

- Use only original Ventrac
Illustrated Parts - 20 replacement parts.



PARTS
Height Adjust Linkage & Deck Slides

REF. PART NO. DESCRIPTION QTY.
1o, 64.1961. ... Plate, Height Adjust Selector. . .. ...t e 1
2 47.0086....ccvviiiiiiin Grip, Slip-OnHandle-Black . .....ovnt i e e e 1
3 95.06 .. iiii Washer, Flat 3/8 SAE . ... ittt e e e 15
4. .. 90.0618. ... it BOlt, 3/8-16 USS X 2-1/4 . ettt et e 2
5., 99.SFO6. .. NUL, SRF 3/8-16 USS .ttt ettt et 18
6. 90.0612. .. ..o Bolt, 3/8-16 USS x 1-1/2 (Serial # 01001-01124) ... .vtiinrt it iie i i anens 1
6 90.0616. ...\ Bolt, 3/8-16 USS X 2 (Serial # 01125-). ... ..o vt et et ee e e 1
T, 99.A06. .. Locknut, StOVer 3/8-16 USS. ...ttt 3
8. i 41.0039. ... Spring, Comp. 9/16 OD X 5/8 (Serial # 01001-01124) . ... ..vutntne e 1
8. i, 41.0119. ..o Spring, Comp .785 0D x 1 Lg (Serial # 01125-). ..o .vuteet i i ieenes 1
9. 95,05 . Washer, FLat 5/16 SAE . . ..ot e 2
10.......... 90.0508. . ...t BoOlt, 5/16-18 USS X 17 . ottt ettt e e ettt e et e 1
11.......... 99.A05. ..ttt Locknut, Stover 5/16-18 USS. .. ...ttt 1
12000000, 00.0425. .. Decal, Cut Height POSITiON. ... ..o e e 1
13.......... 90.0610. . ... BOlt, 3/8-16 USS X 1-1/4 ettt et e e e 8
14.......... 99.J0630NFZ ...t Rod, Threaded 3/8-24 X 3-3/4L . ..ottt e e 2
15.......... 93,06 ..t NUL, 3/8-24 SAE. . .ottt et e e e e 4
16.......... 64.0905. ... .. i TUDE, RD 7/16 X L X 1-1/ 4L o oo ettt et ettt e et 2
17 ..., 64.1904. . ... .o Bracket, Front Slide Left. . ... 1
18 ... 64.1905. . ..ot Bracket, Front Slide Right ... ..o 1
19.......... 64.1179. . Plate, Rear Slide Retainer. . ..o 4
20 ... 64.1181. ...t Spacer REAr SlIde .. oottt e 2
21 ..., 90.0606......coviiiiiiii BoOlt, 3/8-16 USS X B3/4 . ottt e 8
22 ... 94.06 ... Washer, Flat 3/8 USS . ..o e e e e 4
23 99.GO014 ... Washer,3/8 USS FW 165 ThK ...ttt e et 4
P 90.0640......coviiiiiiii BoOlt, 3/8-16 USS X 5. ittt 2
25 ... 00.0426.....ccvviiiiian Decal, Cut Height Position Key .. ......o.oin i e 1
26 42.0582. .0 Shaft, Ht Adj Crossbar MSE00 . . . ... vuete ettt e e eeaes 1
27 oo 64.1910.......cviiia Bracket, Height Adjuster . ... i e e 1
28 ... 64.1911. ...t Lever, Height Adjuster. . .. ... .o e e 1
29, 43.006. .. Rod End, 3/8 Spherical. . ....ouuuii i e e e 4
30 64.1180. ... Tube, Front Slide . ..o 2

- Use only original Ventrac
Illustrated Parts - 21 roplacemant parts,



PARTS

ILLUSTRATED DRAWING
Main Deck Cover Shield

- Use only original Ventrac
Illustrated Parts - 22 roplacemant parts,



PARTS
Main Deck Cover Shield

REF. PART NO. DESCRIPTION QTY.
1.t 99.SFO6. .. NUL, SRF 3/8-16 USS .ottt ettt ettt 1
2. 95.05. . Washer, Flat 5/16 SAE . .. ..ottt et e e 3
3. 99.A05. .. Locknut, StOVer 5/16-18 USS. ...ttt e 1
4. 95.04 .. Washer, Flat 1/4 SAE . ..o et e 2
5., 99.SFO608 . ... BOlt, SRF 3/8-16 USS X L.\ttt ittt ettt et ettt 1
6. i, 00.0428. ... Decal, MOWEr MainteNanCe . ..ot ee ettt ettt 1
T, 60.1274 . i Shield, Main DeCk MSB00 . . ...ttt ettt 1
8. .. 00.0192. ... Decal,V-Decal Die CUt BlUE . . oo 1
9. 00.0100. .. ... Decal, Made INUS A ..o 1
10........e. 05.0171. .. Bumper, Neoprene 60 DUIO. . ...t e 2
11.......... 05.0170. ... Bumper, Elastomer 125 Lhs PF. ... .ttt e e e 2
120000000, 64.0682. ... Bracket, Shield SPring .. ...t e 1
13.......... 90.0524. .. ... BoOlt, 5/16-18 USS X 37 . ottt ettt ettt e ettt e e e 1
14.......... 41.0021. . i Spring, Comp 1/20D X 2-3/4LG. . oo v ettt et e 1
15.......... 99.0406. ...t BOlt, 1/4-20 X 3/4 BSCS . .ttt e 2
16.......... 99.E0101........covvennennn.. Nut, Locking Flange 1/4-20 . . . ..o ottt e 2
7.0 99.E0104.......ccvvviiinnn.. Nut, Jam #8-32 Nylon LOCK ..o vttt e e e 2

- Use only original Ventrac
Illustrated Parts - 23 replacement parts.



PARTS

ILLUSTRATED DRAWING
70.8165 Mulching Kit

- Use only original Ventrac
lllustrated Parts - 24 roplacemant parts,



PARTS

70.8165 Mulching Kit

REF. PART NO. DESCRIPTION QTY.
) 99.SFO5. ..o NUt, SRF 5/16-18 USS . . .ottt ettt e e e 11
2. 99.0506. ...t BOlt, 5/16-18 X 3/4 BSCS. . ..ottt et e 2
3 60.1300......viniiiann Ring, Center MUIChiNg. . . ...ttt e e e e 1
4ol 60.1298. . ..ot Ring, Right Mulching. . ... e e e e 1
5 64.1981. ... i Plate, Discharge ENd. .. ..ot e e 1
6 60.1299. ...ttt Ring, Left MULChINg . . ..o e 1
T, 79.0111. .. Blade, 21 x5/8 RHFMUICh. ..o e 3

8. .. 97.0506. ... Bolt, Carriage 5/16-18 X 3/4 . . o oottt e 9

- Use only original Ventrac
Illustrated Parts - 25 replacement parts.



PARTS

ILLUSTRATED DRAWING
70.8163 & 70.8214 Hydraulic Flip Up Kit

N

VALY
oo e s \
N/ /

Use only original Ventrac

replacement parts.

lllustrated Parts - 26



PARTS

70.8163 & 70.8214 Hydraulic Flip Up Kit
REF. PART NO. DESCRIPTION QTY.
..., 29.GFO001 ..o Grease Ftg, 1/4 SAE ST ...ttt e e 1
2. 99.E00%4. . ... Locknut, 5/8-11 Flanged StOVEr . ... ...t e 2
3. 95.04 .. Washer, Flat 1/4 SAE . ..o e e e e e 2
4. ... 64.1975. .. i Bushing, .641 X 1.00 X 3.094L . . ..o uvntt e e 1
5 64.1972. v Bracket, FLip Up ROCKEN .. ..ottt e e 1
6., 64.1973. .. Bushing, .516IDX 1 OD X 175 L. . ue ettt e e e 1
T, 641974 . . Bushing, .656 X 1.25 X 1.625L. . ..o .v vttt e 1
8. .. 23.0104. .. i Coupler, Quick Male 1/4 . . ..ot e e e 2
9. 05.0117. . v Washer, 544 ID X 817 X .14 Yel ... e e e 1
10.......... 05.0116. ... Washer, 544 IDX 817 X .14 Red . ...ttt e e e 1
11.......... 29.0092. ... i Fitting, .025 Orifice 1/4 PiPe ..ottt e e e 1
120000000, 99.A04N ... Locknut, NYLON 1/4-20 ..ot e e e e 1
13.......... 90.0412. ...t BOlt, 1/4-20 USS X 1-1/2 ottt ettt et 1
14.......... 41.0108....ccvviiiiii e Spring, Comp. .531 0D X.7T80LG ..ottt 1
15.......... 95,10 . it Washer, Flat 5/8 SAE . ..o e e 1
16.......... 90.1044. ... ...t BOlt, 5/8-11 USS X 5-1/2 ittt 1
17.......... 90.1032. ..t BOlt, 5/8-11 USS X4 .\ttt ettt ettt 1
18.......... 90.0822. ... i BOlt, 1/2-13 USS X 2-3/4 it ettt 1
19.......... 99.E0103........cvvveinennnn. Nut, Locking Flange 1/2-13 ... ..ot 1
20.......... 25.6801-06-06................ Fitting, Q0 ME 3/8 X 3/8 . . oottt ettt et e e 2
2 70.8218. .. Kit, Belt Tension/Cylinder LOck (2 parts) .......ovvuriiiiriii i i i 1
22 ... 23.0168. ... Cylinder, 1-3/47 X 5-1/47 . ottt e e 1
23 ... 20.0169. ... ..ot Hose, 1/4x38.00 SAE 100R17 AR .. ittt 1
24 .......... 20.0166......cciiii i Hose, 1/4x35.00 SAE 100R17 AR ...ttt 1
35, 29.GFO001 .......coivv.t Grease Ftg, 1/4 SAE ST ..ottt e e 2

- Use only original Ventrac
Illustrated Parts - 27 roplacemant parts,



	Parts
	Main Frame, Discharge Chute & Baffle, Front Anti-Scalp Rollers
	Carrier Frame & Wheels
	Wheel Components
	Hitch Arms
	Drive Shaft & Attachment Belt
	Main Deck Belt, Pulleys, & Belt Tensioner
	Spindles & Blades
	Rear Roller
	Height Adjust Linkage & Deck Slides
	Main Deck Cover Shield
	70.8165 Mulching Kit
	70.8163 & 70.8214 Hydraulic Flip Up Kit


